

**Overall Rating / Test Sonucu :** B1 sınıfı

**Report No/ Rapor No :** 2019090504

**Applicant/Deney Sahibi :** SÖĞÜT PLASTİK KALIP

**Applicant Address / Adres :** Org. San. Böl. 3. Cd. No:18 Y.Dudullu-Ümraniye/İST

**Contact Person / Yetkili :** Serkan Metin

**Contact Telephone / Telefon:** 0216 364 39 11

**Contact e-mail / E-Posta:** Spk@spk.com.tr

**Sample Accepted on / Numune Tarihi :** 02.09.2019

**Report Date / Rapor Tarihi :** 05.09.2019

**Total number of pages / Rapor Sayfa :** 7 (Pg/Syf)

**Sample ID :** S-PP 110×3,4 mm Sessiz Atık Su Borusu

	TEST	METHOD	
*	<b>Fire behaviour of building materials and elements Part 1: Classification of building materials Requirements and testing</b>	<b>DIN 4102</b>	<b>GEÇER</b>
	Yapı malzemelerinin ve elemanların yangın davranışları Bölüm 1: Yapı malzemelerinin sınıflandırılması Gereksinimler ve testler		<b>B1</b>



Seal

Customer Representative  
Hasan KUTLULaboratory Manager  
Hava Sarıaydın

Test results, methods and other information about the sample shown in the relevant pages of this Report are based on the information specified in accordance with "Test Request Form (PR03-F01) conveyed to us from the Applicant. Test results are valid for the sample as identified above. Sample may not represent the lot which it belongs. This Report does not replace a Product Certificate. Full report or any part of it may not be reproduced or used for any other purpose without the written permission of Azolab Laboratory. Sampling has not been done by us. Unsigned and unsealed Reports are invalid. Analysis as indicated with "\*" are in the Scope of our Accreditation Certificate issued from TURKAK according to TS EN ISO/IEC 17025, Analysis as indicated with "\*\*\*" are performed at the external laboratories using accredited test methods according to TS EN ISO/IEC 17025 from TURKAK. Possible extra notes may add with starting "N" to related pages. Tested and remaining samples will be kept in specified terms & conditions at test request and/or proposal form. Physically, chemically and microbiologically decomposed samples are discarded regardless of the storage period. Applicant can not claim any right in this regard. Results are shown in this Report do not include Measurement Uncertainty values. Measurement Uncertainty values are not taken in consideration during Pass/Fail assessment of the test results shown in this Report. Evaluation of the test results using Measurement Uncertainty values is the responsibility of the Applicant.